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1.11. Conducted Spurious Emission
1.11.1. Test Setup Spectrum
/ Analyzer
DUT ATT Power Splitter
3dB —
| Communication
Simulator

1) The DUT transmitter output port was connected to communication simulator with above setup.
2) Path loss for the measurement included.

3)
4)
5)
6)

1.11.2. Test Limit

Set DUT to transmit maximum power through communication simulator.

Spectrum Analyzer setting, RBW = 100 kHz or greater, VBW = 3*RBW.
The spurious emission of lowest, middle and highest channels with the highest RF powers were measured.

Record the maximum trace plot into the test report.

The power of any emission outside of the authorized operating frequency ranges must be attenuated below the
transmitting power (P) by a factor of at least 43 + 10 log(P) dB.

1.11.3. Conducted Spurious Emission - LTE Band 5 (824-849MHz)

1.4MHz
QPSK - Low Freq (824.7 MHz)
RB Size =1, RB Offset = 3
9kHz ~ 2GHz | 2GHz ~ 10GHz
e ] ey

Ref Level 25.00 dém
SGL Count 1/1

Mode Auto Sweep

Ref Level 25.00 dém Mode Auto Sweep

SGL Count 1/1
PR

[@1 max [@1 Max
- Mi[1] 2071 dom| [0 e M1[1] 34.95 dBm|
824.7770 MHz| 6.085940 GHz,
104 104d
0 a
10 -10
. Ik Hhm 01 -13.000 der
d
20 20
a0 -
-40 45d8 N—r—m——*
. e N T DS o
- -50 d
WED db: |
60 d
-70 dBm
70d
Start 9.0 kHz 40001 pts Stop 2.0 GHz
Spurious Emissions Start 2.0 GHz 16001 pts Stop 10.0 GHz
Rangelow | RangeUp | RBW | Frequency | powerabs | ALimit | |spurious Emissions
0,000 kHz 1,000 GHz 100,000 kHz 824.77658 MHz 20.71 dBm -200.00 d& Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit |
1,000 GHz 2,000 GHz 100,000 kHz 1,70474 GHz -52.4 dim -200.00 d8 2,000 GHz 10,000 GHz 1,000 MHz 6.98594 GHz -34.95 dBm -200.00 dB
Marker Peak List Marker Peak List
No_ | X-value | Y-value | No | X-value | Y-value | no | X-valug Y-valug | _no | X-valug | ¥-value |
1 824,777000 MHz 20.707 dem 2 — — 1 6.085040 GHz -34.053 dém 2 — —

Cate: 8 JAN.2018 16:40:31

JL

Date: 8 JAN 2018 16:41:22

Page 29 of 60



Report Template Document Number : FCD-0087
Report Template Revision Number : Rev. A

Report ID: 08397-RF-00052
FCC ID: AZ489FT7104
IC: 109U-89FT7104

QPSK - Mid Freq (836.5 MHz)

RB Size =1, RB Offset = 3

9kHz ~ 2GHz

| 2GHz ~ 10GHz

Spectrum t] |[ spectrum :] .
Ref Level 25.00 dém Mode Auto Sweep Ref Level 25.00 dam Mode Auto Sweep
SGL Count 1/1 SGL Count 1/1
@1 Max @1 Max
20 dB: M1[1] 19.81 dBm| ff.) mM1[1] 34.99 dem|
T
836.5760 MHz| 6.992440 GHZ|
10d 10 dem
0 dém ods
-10 dBm——— -10 di
>1 -13,000 dBny D1 -13.000 dBrm
d
20 -20 dBm
-30 30
- P
-40
I — .
-50 di -
-50 dB
WED oo
-60
-70
Start 9.0 kHz 40001 pts stopzachz | [| 7°
Spurious Emissions Start 2.0 GHz 16001 pts Stop 10.0 GHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs |  Alimit | |Spurious Emissions
9,000 kHz 1,000 GHz 100,000 kHz 836.57647 MHz 19.81 dBm -200.00 d& Rangelow | Rangeup | RBW | Frequency 1 ALimit |
1.000 GHz 2.000 GHz 100,000 kHz 1.74719 GHz -52.35 dBm -200.00 d8 2,000 GHz 10,000 GHz 1.000 MHz 6.99244 GHz -34.99 dbrn -200.00 dg
Marker Peak List Marker Peak List
No | X-value | Y-value | _No | X-value | Y-value | nNo | X-value Y-value | no | Y-value |
1 836.576000 MHz 1,811 dem 2 — —- 1 6.992440 GHz 34,995 dém 2 -

1

Cate: 8.JAN.2018 16:42:46

1 J

Date: 8 JAN.2018 16:43:37

QPSK - High Freq (848.3 MHz)

RB Size =1, RB Offset = 3

9kHz ~ 2GHz

| 2GHz ~ 10GHz

1

Date: 8 JAN 2018 16:44:58

1 J

Cate: 8. JAN.2018 16:45:50

Spectrum t] == [ spectrum t] o=
Ref Level 25.00 dém Mode Auto Sweep Ref Level 25.00 dam Mode Auto Sweep
SGL Count 1/1 SGL Count 1/1
@1 Max @1 Max
20 dB mi[1] 19.69 dBm| 20 df Mi[1] 35.02 dBm)|
i 848.3760 MHZ] 6.997440 GHz|
10d 10 dem
0 dem ods
-10 dBm——— -10 d
)1 -13,000 dem D1 -13.000 dBm
d
20 -20 dBm
-30 30
-40 40 M“*
——— \
-50 di
-50 dB
T
-60
-70
-70d
Start 9.0 kHz 40001 pts Stop 2.0 GHz
Spurious Emissions Start 2.0 GHz 16001 pts Stop 10.0 GHz
Rangelow | RangeUp | RBW | Fi | Power Abs | ALimit | |Spurious Emissions
9,000 kHz 1,000 GHz 100,000 kHz 849.37636 MHz 19.69 dbm -200.00 d& Rangelow | Rangeup | RBW | Frequency 1 ALimit |
1.000 GHz 2.000 GHz 100,000 kHz 1.99193 GHz -52.42 dBm -200.00 d& 2,000 GHz 10,000 GHz 1.000 MHz 6.00744 GHz -35.02 dbm -200.00 d
Marker Peak List Marker Peak List
nNo | X-value | Y-value | _No | X-value | v-value | nNo | X-value Y-value | no | Y-value |
1 848,376000 MHz 19,692 dem 2 — —- 1 6.997440 GHz 35,016 derm 2 -

Page 30 of 60



Report Template Document Number : FCD-0087
Report Template Revision Number : Rev. A

3MHz

Report ID: 08397-RF-00052
FCC ID: AZ489FT7104
IC: 109U-89FT7104

QPSK - Low Freq (825.5 MHz)

RB Size =1, RB Offset = 7

9kHz ~ 2GHz

2GHz ~ 10GHz

Spectrum ¥ [ spectrum #] b
Ref Level 25.00 dBm Mode Auto Sweep Ref Level 25.00 dém Mode 4uto Sweep
SGL Count 1/1 SGL Count 1/1
@1 Max ®1 Max
20 Mi[1] 20.39 dBm)| 20 dB mM1[1] 34.93 dBm)|
. 825.4770 MHz| 6.998940 GHz|
10 10
0 0
-10 d8 e -10
J1 -13,000 dl D1 -13.000 dBrm
n
-20 20
-30 304
-40 dBm: 40 dB N‘“’?
-40 dBm T
50 d8
<50 dl
Va0 d
-60 dBm
-70 dBmr-
-70 dB
Start 9.0 kHz 40001 pts Stop 2.0 GHz
Spurious Emissions Start 2.0 GHz 16001 pts Stop 10.0 GHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit | |Spurious Emissions
0.000 kHz 1,000 GHz 100.000 kHz 825.47657 MHz 20,39 dbm ~200.00 dB. Rangelow | Rangeup | RBW | Frequency | Powerabs | Alimit |
1,000 GHz 2,000 GHz 100,000 khz 1,77678 GHz -52,41 dBm -200.00 de 2.000 GHz 10.000 GHz 1.000 MHz 6.99894 GHz -34.93 dBm -200.00 dB
Marker Peak List Marker Peak List
No_ | X-value Y-value | No | X-value | ¥-value | No | X-value Y-value | _No | X-value | v-value |
1 825,477000 MHz 20,389 dBm 2 —- 1 5.995540 GHz -34,927 dém 2 — .
) J I J a
Date: 8.JAN 2018 164734 Date: 8.JAN2018 16:48:25
RB Size =1, RB Offset = 7
~ ~
9kHz ~ 2GHz | 2GHz ~ 10GHz
Spectrum = [(spectrum #| [
Ref Level 25.00 dém Mode Auto Sweep Ref Level 25.00 dBm Mode Auto Sweep
SGL Count 1/1 SGL Count 1/1
@1 Max @1 Max
20 g8y Mi1[1] 20.05 dBm| I, Mi[1] 35.01 dBm|
S 836.4760 MHz| 6.990940 GHz|
10d 10 dém
0 dem 0 dB
-10 - = -10
)1 -13.000 dBm D1 -13.000 demr
20 -20 dBm
-30 04
-40 4 N“'*
5048 st LR NS I N ——
. 50 d
P .
60 d
70 d
70dB
Start 9.0 kHz 30001 pts Stop 2.0 GHz
Spurious Emissions Start 2.0 GHz 16001 pts Stop 10.0 GHz
Range low | RangeUp | RBW | Fi | Powerabs | ALimit || |Spurious Emissions
0.000 kKz 1,000 GHz 100,000 kHz 836.47647 MHz 20.05 dBm -200.00 d& Rangelow | Rangeup | RBW | Frequenc: | Powerabs | ALimit |
1.000 GHz 2.000 GHz 100.000 kHz 1.68704 GHz -52.47 dam -200.00 dé. 2,000 GHz 10,000 GHz 1,000 MHz 6.95094 GHz -35.01 dbm —200.00 dB
Marker Peak List Marker Peak List
No | X-value | Y-value | No | X-value | ¥-value | No | X-value ¥-value | nNo | ¥-value | Y-value |
1 836.476000 MHz 20,047 cBm 2 —- 1 6.990940 GHz -35.016 dém 2 -—
) J I J a

Cate: 8.JAN 2018 16:48:51

Cate: 8 JAN 2018 16:50:42

QPSK - High Freq (847.5 MHz)

Page 31 of 60



Report Template Document Number : FCD-0087
Report Template Revision Number : Rev. A

Report ID: 08397-RF-00052
FCC ID: AZ489FT7104
IC: 109U-89FT7104

RB Size =1, RB Offset = 7

9kHz ~ 2GHz |

2GHz ~ 10GHz

Spectrum # | [spectrum # ) -
Ref Level 25.00 dem Mode Auto Sweep Ref Level 25.00 dam Mode Auto Sweep
SGL Count 1/1 SGL Count 1/1
[@1 Max [@1 Max
20 dB: M1[1] 19.66 dBm| o mM1[1] 35.01 dem|
ot 847.4760 MHz| 6.994440 GHz|
10d 10 dem
0 dém ods
-10 dBm——— .10
D1 -13,000 dBnr D1 -13.000 dBm
d
20 -20 dBm
-30 .
40 i N’—"‘?
50 di ] LSRN RSN IS NE———
50 4B
P
50
70 di
Start 9.0 kHz 40001 pts stop 20cHz | || 77
Spurious Emissions Start 2.0 GHz 16001 pts Stop 10.0 GHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit || |Spurious Emissions
9,000 kHz 1,000 GHz 100,000 kHz 847.47637 MHz 19.66 dBm -200.00 d& Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit |
1.000 GHz 2.000 GHz 100.000 khz 1.76554 GHz -52.37 dBm -200.00 d& 2,000 GHz 10,000 GHz 1.000 MHz 6.99444 GHz -35.01 dbm -200.00 dg
Marker Peak List Marker Peak List
nNo | X-value | ¥-value | _no | X-value | Y-value | No X-value | Y-value | no | X-value | Y-value |
1 847.476000 MHz 196509 dem 2 — 1 6.994440 GHz 35,011 dem 2 - -
Il J N J a

Cate: 8.JAN.2018 16:52:06

5MHz

Date: 8 JAN.2018 16:52:58

QPSK - Low Freq (826.5 MHz)

RB Size =1, RB Offset = 13

9kHz ~ 2GHz |

2GHz ~ 10GHz

Spectrum %) 2| [ spectrum # ) i
Ref Level 25.00 dBrm Mode Auto Sweep Ref Level 25.00 dam Mode Auto Sweep
SGL Count 1/1 SGL Count 1/1
@1 Max @1 Max
i Mi[1] 19.93 dBm| |f 5 M1[1] 34.97 dBm)|
i 826.6770 MHz, 6.998940 GHz]
10d 10 dem
0 dBm ode
-10 Sl -10
51 -13.000 dBr 01 -13.000 den
20 -20 dem
30 a0
-40 N"‘“'*
40 ds
X R———
50 db 4
-50 di
W
0.d
70 di
70dB
Start 9.0 kHz 40001 pts Stop 2.0 GHz
Spurious Emissions Start 2.0 GHz 16001 pts Stop 10.0 GHz
Rangelow | RangeUp | RBW Power Abs | ALimit | |8purious Emissions
9.000 kHz 1,000 GHz 100,000 kHz 826.67656 MHz 19.93 dém -200.00 d8 Rangelow | Rangeup | RBW I Frequency | PowerAbs |  ALimit |
1,000 GHz 2,000 GHz 100,000 kHz 1.69774 GHz -52,54 dbm -200.00 8 2.000 GHz 10,000 GHz 1,000 MHz 6.99894 GHz -34.97 dBm -200.00 d8
Marker Peak List Marker Peak List
No | X-value | ¥-value | No | X-value | Y-value | No X-valua | Y-value | _mo | X-value | v-value |
1 826.677000 MHz 19.929 dem 2 - — 1 6.998940 GHz -34.971 dem 2 - -

i

|

Cate: 8. JAN.2018 16:54:44

Date: 8 JAN.2018 16:55:35

QPSK - Mid Freq (836.5 MHz)

Page 32 of 60



Report Template Document Number : FCD-0087

Report ID: 08397-RF-00052
Report Template Revision Number : Rev. A

FCC ID: AZ489FT7104
IC: 109U-89FT7104

RB Size =1, RB Offset = 13
~ ~
9kHz ~ 2GHz | 2GHz ~ 10GHz
Spectrum A] 2 || Spectrum 1] A
Ref Level 25.00 dém Mode Auto Sweep Ref Level 25.00 dam Mode Auto Sweep
SGL Count 1/1 SGL Count 1/1
@1 Max @1 Max
- m1[1] 19.86 dam| [ 0 M1[1] 34.98 dBm)|
T
836.6760 MHz| 6.988440 GHz|
10 10 d
0 0
-10 s 1
L 3000 D1 -13.000 derm
20dp .
-30 30 di
w0 P
40dp L
-50 e
-50 d
W&o d
-60 dBm
-70 dem:
0de
Start 9.0 kHz 40001 pts Stop 2.0 GHz
Spurious Emissions Start 2.0 GHz 16001 pts Stop 10.0 GHz
Rangelow | RangeUp | RBW | Fi Power Abs | ALimit | |Spurious Emissions
9,000 kHz 1,000 GHz 100,000 kHz 836.67647 MHz 10.86 dBm -200.00 d8 Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit |
1,000 GHz 2,000 GHz 100.000 kHz 1.80523 GHz -52.44 dbm -200.00 dB 2,000 GHz 10,000 GHz 1.000 MRz 6.08844 GHz -34.98 dBm -200.00 dB
Marker Peak List Marker Peak List
No_ | X-value | Y-value No | X-value | Y-value | No X-valug | Y-value | _no | X-valug | ¥-value |
1 836,676000 MHz 10,860 dem F] - - 1 6.088440 GHz ~34.085 dbm 2 — —

1

Cate: 8 JAN.2018 16:57.01

1

Date: 8 JAN.2018 16:57.53

RB Size =1, RB Offset = 13
~ ~
9kHz ~ 2GHz | 2GHz ~ 10GHz
Spectrum A] A || Spectrum }] vy
Ref Level 25.00 dém Mode Auto Sweep Ref Level 25.00 dém Mode Auto Sweep
SGL Count 1/1 SGL Count 1/1
[@1 Ma: [@1 Max
- Ml 1943 dem| [0 e M1[1] 34.99 dBm)|
T
846.6760 MHz| 6.996440 GHz,
10 104d
0 di 0
-10 dBm—1- - -10 d
AL 213000 D1 -13.000 dBrm
20 dB 20
-a0 5
-40 dBm /—_’—’—'T
-40 dBm
50 di [ e ]
-50 di
Vee d
-60 dBrm
70
70 d
Start 9.0 kHz 40001 pts Stop 2.0 GHz
Spurious Emissions start 2.0 GHz 16001 pts Stop 10.0 GHz
Rangelow | Rangeup | RBW | Fi |  Powerabs | ALimit___| |Spurious Emissions
9,000 kHz 1,000 GHz 100,000 kHz £46.67638 MHz 19.43 dbm -200.00 d& Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit |
1,000 GHz 2.000 GHz 100,000 kHz 1,69339 GHz -52.45 dam -200.00 d8 2.000 GHz 10.000 GHz 1.000 MHz 6.99644 GHz -34.99 dBm -200.00 d&
Marker Peak List Marker Peak List
No %-value | v-valus no | X-value | v-value | Ne | X-value | Y-value | nNo | X-value | Y-value |
1 846676000 MHz 19.435 dém 2 -— — 1 6.996440 GHz -34.092 dem 2 — —

1

Cate: 8 JAN.2018 16:59:18

10MHz

(D & N

Date: 8. JAN.2018 17:00:08

QPSK - Low Freq (829.0 MHz)

Page 33 of 60



Report Template Document Number : FCD-0087

Report Template Revision Number : Rev. A

Report ID: 08397-RF-00052
FCC ID: AZ489FT7104
IC: 109U-89FT7104

RB Size =1, RB Offset =0

9kHz ~ 2GHz

2GHz ~ 10GHz

Spectrum 1] —
Ref Level 25.00 dam Mode Auto Sweep Mode Auto Sweep
SGL Count 1/1
[@1 Max
20 dB - M1[1] 20.29 aém [ TR 34.87 dBin|
824.6270 MHz| 6. 9ULY GHz
10d 10 o
0 d 0 diem-
10 dBm "
D1 -1 C JBmy =10 dém
)1 -13.000 1 000 1 T
-20 d
20 dim
-30 d
<30 df
~40 dBrm . | et
40 dim | 1 1
-50 d
=50 dam
We5 d
-60 di
70
-70 divm:
Start 9.0 kHz 40001 pts Stop 2.0 GHz
Spurious Emissions Start 7.0 Gz 16001 pts Stop 10.0 Giiz
Range Lowe | Range Up | RBW | Frequency | Powerabs | ALimit || [#purious cmissions
9,000 kHz 1,000 GHz 100.000 kHz 624.62658 MHz 20,29 dém -200.00 dg Rangelow | Rengaup | EHW | |__wowerabs | atimit |
1,000 GHz 2,000 GHz 100.000 kHz 1,97278 GHz -52.42 dBm -200.00 dB 2,000 GHz 10,000 GHE 1.000 Mz 5.85194 GHT 34.07 dBm 200.00 d&
Marker Peak List Marker Puak List
No X-value | Y-value | no | X-value | Y-value | [ X-valun | ¥-valun | mo | H-walua | ¥-walun |
1 620.177000 MHz -40.433 dBm 3 528.027000 MHz -32.518 dBm 1 B.531540 GHZ 34.072 dim H
2 62+4,627000 MHz 20,294 dBm + 533.426000 MHz -32.402 dem

) J

Date: 8 JAN.2018 17.01:54

Date 8 JAN 2018 1702 45

annp e

QPSK - Mid Freq (836.5 MHz)

RB Size =1, RB Offset =0

9kHz ~ 2GHz

| 2GHz ~ 10GHz

Spectrum 1] | [spectrum #) -
Ref Level 25.00 dém Mode Auto Sweep Ref Level 25.00 d&m Mode Auto Sweep
SGL Count 1/1 SGL Count 1/1
[@1 Max @1 Max
— M1[1] 20.13 aem [0 MIl1] 34.95 dBm|
e 832.0770 MHz| 6.977940 GHZ|
0d 10 dBm
0 dem 0do
-10 dem
o1 1 -10
51 -13.000 dem D1 13,000 a6
d
=0 -20 dBm
= -30d =
-40 ./--_r-'—“‘*
-40
1 oo ——— =
-50 di
V&0 db
60 di
70d
7048
Start 9.0 kHz 40001 pts Stop 2.0 GHz
Spurious Emissions Start 2.0 GHz 16001 pts Stop 10.0 GHz
Range Lowr | Range Up | RBW | Frequency | Powerabs | ALimit || |Spurious Emissions
9.000 kHz 1,000 GHz 100,000 kHz 832.07651 MHz 20.13 dBm -200.00 dB Range Low | RangeUp | RBW | Frequency | Powerabs | ALimit |
1,000 GHz 2.000 GHz 100.000 kHz 1.71219 GHz -52.29 dBm -200.00 d& 2.000 GHz 10.000 GHz 1,000 MHz 6.97794 GHz ~34.95 dbm —200.00 d8
Marker Peak List Marker Peak List
Ne | X-value | Y-value | nNo | X-value | Y-value No X-value | v-value | mo | X-value | v-value |
1 623.227000 MHz 42,609 dem 3 536,476000 MHz -33.870 dém 1 6.977240 GHz -34.952 dém 2 — —
2 832.077000 MHz 20.131 dBm 4 840,926000 MHz -33.811 dém
—

N J

Date: 8. JAN.2018 17:04:11

(NNINNAND we N J

Date: 8. JAN 2018 17.05:02

QPSK - High Freq (844.0 MHz)

RB Size =1, RB Offset =0
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9kHz ~ 2GHz

Report ID: 08397-RF-00052
FCC ID: AZ489FT7104
IC: 109U-89FT7104

2GHz ~ 10GHz |

(=)

Spectrum k] = [ spectrum }]
Ref Level 25.00 dém Mode Auto Sweep Ref Level 25.00 d&m Mode Auto Sweep
SGL Count 1/1 SGL Count 1/1
[[ermax @1 Max
— ) MI[1] 20.09 aém [ M1l 34.97 dBm|
= 839.5760 MHZ| 6.996940 GHZ|
iod 10 dém
0dem 0 de
-10 derm-
| -10 dem— -10
01 -13.000 dém D1 13000 dom
d
=0 -20 dBm
-30 -
0 L
40
50 d [ e
50 d
e
60 di
70
Start 0.0 kHz 40001 pts Stop 2.0 GHz | || 7°
Spurious Emissions Start 2.0 GHz 16001 pts Stop 10.0 GHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | ALimit | i issit
9.000 kHz 1,000 GHz 100,000 kHz 839.57644 MHz 20.09 dBm -200.00 d8 Range low | RangeUp | RBW | Fi | Powerabs | ALimit |
1.000 GHz 2.000 GHz 100.000 kHz 1.74969 GHz -52.56 dBm -200.00 d8 2,000 GHz 10,000 GHz 1.000 MHz 6,986+ GHz -34.97 dbm -200.00 d&
Marker Peak List Marker Peak List
nNo | X-value Y-value No | X-value | Y-value nNo | X-value Y-value nNo | X-value | ¥-value |
1 835.226000 MHz 41,441 dém Ell £43,976000 MHz | 32,853 dem 1 5.996940 GHz -34.975 dém 2 -— -
2 839.576000 MHz 20.087 dém 4 848,426000 MH2 -34.686 dBm

) J TN W

Date: 8 JAN.2018 17:06:26

) J

Date: 8 JAN.2018 17.07.18

Page 35 of 60



Report Template Document Number : FCD-0087 Report ID: 08397-RF-00052
Report Template Revision Number : Rev. A FCC ID: AZ489FT7104

IC: 109U-89FT7104

1.12. Radiated Spurious Emission

1)

2)

3)

4)

1.12.1. Test Setup

Radio ahsorbing material  ©p:.led Case Ground Plane

Specirum

| ET ) |
= looao

D00 o=y

The spectrum setting for scanning Radiated Emission below 1 GHz is RBW = 100 kHz, VBW = 300 kHz and
above 1 GHz is RBW = 1MHz, VBW = 3MHz. Detector mode is positive peak.

In the semi-anechoic chamber, setup as illustrated above the EUT placed on the Turn Table at 0.8m height for
below 1Ghz measurement and at 1.5m height for above 1GHz measurement, rotated the table around 360
degrees to search the maximum radiation power and receiver antenna shall be rotated vertical and horizontal
polarization and moved height from 1m to 4m to find the maximum polar radiated power. The “Read Value” is
the spectrum reading the maximum power value.

The substitution antenna is substituted for EUT at the same position and signals generator (S.G) export the CW
signal to the substitution antenna via a TX cable. The receiver antenna shall be rotated vertical and horizontal
polarization and moved height from 1m to 4m to find the maximum radiation power. Record the power level of
maximum radiation power from spectrum. So, the measured substitution value = Ref level of S.G + TX cables
loss — Substituted Antenna Gain.

Final Radiated Spurious Emission = “Read Value” + Measured substitution value.

1.12.2. Test Limit

The power of any emission outside of the authorized operating frequency ranges must be attenuated below the
transmitting power (P) by a factor of at least 43 + 10 log(P) dB.
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1.12.3. Radiated Spurious Emission - LTE Band 5 (824-849MHz)
DC configuration: Link Mode 12V

Link Mode Radiated Emission:

Model Number: LEX L11n S/N: 790TTV0214 SR:08397-EMC-00130
Battery Part No: PMNN4546A Accy Part No: 8397-PMLN7779A-5
Test Mode: TX LTE (Band 5)
824.700000 MHz (Low) Bandwidth 1.4MHz 0.252 Watt(s) /Max Power
Frequency Limit Horizontal Measured Emission Equiv Vertical Measured Emission Equiv Pwr
(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
1649.4000 -13.0000 -55.9163 ** -57.9151 **
2474.5300 -13.0000 -47.3900 * -47.0700 *
3298.8000 -13.0000 -53.5650 ** -54.1141 **
4123.5000 -13.0000 -51.9736 ** -51.6124 **
4948.2000 -13.0000 -49.0747 ** -48.6830 **
5772.9000 -13.0000 -46.9637 ** -47.3687 **
6597.6000 -13.0000 -45.0743 ** -44.2317 **
7422.3000 -13.0000 -45.4698 ** -46.9289 **
8247.0000 -13.0000 -44. 7587 ** -45.1319 **
RADIATED SPURIOUS EMISSIONS
0
O Horizontal Measured
-10 1 ] ] ] ] ] ] ] ] ] Emission Equiv Pwr Into
-20 - Ideal Dipole (dBm)
é -30 1 O Vertical Measured
E -40 Emission Equiv Pwr Into
> — —_— .
3 g | Ideal Dipole (dBm)
s
a -60 -
E 70 -
-80 -
-90 -
-100
1649.4 2474.53 3298.8 4123.5 4948.2 5772.9 6597.6 7422.3 8247
Frequency (MHz)

The data presented here was taken using the substitution method as found in the TIA/EIA-603E document.
Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman Wed, Jan 24, 2018
Industry Canada: 109AK
Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported

Temp(Deg): 22.6 Hum(%RH): 63.6
System MU: 5.01 dB

Remarks: | Passed Results | Marginal Results | Failed Results |
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Link Mode Radiated Emission:

Model Number: LEX L11n S/N: 790TTV0214 SR:08397-EMC-00130
Battery Part No: PMNN4546A Accy Part No: 8397-PMLN7779A-5
Test Mode: TX LTE (Band 5)
836.500000 MHz (Mid) Bandwidth 1.4MHz 0.252 Watt(s) /Max Power
Frequency Limit Horizontal Measured Emission Equiv Vertical Measured Emission Equiv Pwr
(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
1673.0000 -13.0000 -57.5806 ** -60.0589 **
2509.7200 -13.0000 -43.5300 * -44.0600 *
3346.0000 -13.0000 -53.5695 ** -54.0591 **
4182.5000 -13.0000 -52.0801 ** -50.5527 **
5019.0000 -13.0000 -49.7280 ** -48.4082 **
5855.5000 -13.0000 -46.3467 ** -43.9544 **
6692.0000 -13.0000 -44.0681 ** -44.7307 **
7528.5000 -13.0000 -46.1835 ** -46.8288 **
8365.0000 -13.0000 <44 4247 ** -45.2760 **

RADIATED SPURIOUS EMISSIONS

0
10 DO Horizontal Measured
U ] ] ] ] ] ] ] ] Emission Equiv Pwr Into
-20 - Ideal Dipole (dBm)
_% -30 1 O Vertical Measured
%’ -40 - Emission Equiv Pwr Into
3 _ — | e Ideal Dipole (dBm)
- -50 o — —
s
5 -60 1
k]
E .70 |
-80 -4
-90 -
-100 T T T . . . . .
1673 2509.72 3346 4182.5 5019 5855.5 6692 7528.5 8365
Frequency (MHz)

The data presented here was taken using the substitution method as found in the TIA/EIA-603E document.
Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman Wed, Jan 24, 2018
Industry Canada: 109AK
Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported

Temp(Deg): 22.6 Hum(%RH): 63.6
System MU: 5.01 dB

Remarks: | Passed Results | Marginal Results | Failed Results |
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Link Mode Radiated Emission:

Model Number: LEX L11n S/N: 790TTV0214 SR:08397-EMC-00130
Battery Part No: PMNN4546A Accy Part No: 8397-PMLN7779A-5
Test Mode: TX LTE (Band 5)
848.300000 MHz (High) Bandwidth 1.4MHz 0.252 Watt(s) /Max Power
Frequency Limit Horizontal Measured Emission Equiv Vertical Measured Emission Equiv Pwr
(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
1696.6000 -13.0000 -56.3572 ** -58.9894 **
2545.3200 -13.0000 -46.8800 * -48.8800 *
3393.2000 -13.0000 -53.8762 ** -53.6463 **
4241.5000 -13.0000 -51.5233 ** -51.1428 **
5089.8000 -13.0000 -47.6278 ** -49.0812 **
5938.1000 -13.0000 -46.1966 ** -46.1594 **
6786.4000 -13.0000 -44.2562 ** -44.5879 **
7634.7000 -13.0000 -46.4301 ** -46.0428 **
8483.0000 -13.0000 -44.3615 ** -45.7295 **
RADIATED SPURIOUS EMISSIONS
0
1 O Horizontal Measured
-10 1 ] ] ] ] ] ] ] ] ] Emission Equiv Pwr Into
-20 - Ideal Dipole (dBm)
_% -30 1 O Vertical Measured
%’ -40 Emission Equiv Pwr Into
0 _ — .
3 5 | - — Ideal Dipole (dBm)
s
.a _60 ,
E 70 |
-80 -
-90 -
-100
1696.6 2545.32 3393.2 42415 5089.8 5938.1 6786.4 7634.7 8483

Frequency (MHz)

The data presented here was taken using the substitution method as found in the TIA/EIA-603E document.
Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman Wed, Jan 24, 2018
Industry Canada: 109AK
Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported

Temp(Deg): 22.6 Hum(%RH): 63.6
System MU: 5.01 dB

Remarks: | Passed Results | Marginal Results | Failed Results |
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Link Mode Radiated Emission:

Model Number: LEX L11n S/N: 790TTV0214 SR:08397-EMC-00130
Battery Part No: PMNN4546A Accy Part No: 8397-PMLN7779A-5
Test Mode: TX LTE (Band 5)
825.500000 MHz (Low) Bandwidth 3MHz 0.252 Watt(s) /Max Power
Frequency Limit Horizontal Measured Emission Equiv Vertical Measured Emission Equiv Pwr
(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
1651.0000 -13.0000 -55.6388 ** -59.2060 **
2476.5000 -13.0000 -52.9934 ** -53.0357 **
3302.0000 -13.0000 -52.9896 ** -53.6977 **
4127.5000 -13.0000 -52.6632 ** -51.9367 **
4953.0000 -13.0000 -48.6445 ** -48.3563 **
5778.5000 -13.0000 -48.1050 ** -47.5567 **
6604.0000 -13.0000 -44.0019 ** -43.9564 **
7429.5000 -13.0000 -45.5847 ** -44.6371 **
8255.0000 -13.0000 -44.7767 ** -44.4203 **
RADIATED SPURIOUS EMISSIONS
0
1 O Horizontal Measured
10 —— —— —— —— —— —— —— —— Emission Equiv Pwr Into
-20 - Ideal Dipole (dBm)
_% -30 1 O Vertical Measured
%’ -40 Emission Equiv Pwr Into
0 R .
3 5 | - Ideal Dipole (dBm)
s
a -60 -
E 70 |
-80 -
-90 -
-100
1651 2476.5 3302 41275 4953 5778.5 6604 7429.5 8255
Frequency (MHz)

The data presented here was taken using the substitution method as found in the TIA/EIA-603E document.
Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman Tue, Jan 23, 2018
Industry Canada: 109AK
Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 22.6 Hum(%RH): 63.6
System MU: 5.01 dB

Remarks: | Passed Results | Marginal Results | Failed Results |
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Link Mode Radiated Emission:

Model Number: LEX L11n S/N: 790TTV0214 SR:08397-EMC-00130
Battery Part No: PMNN4546A Accy Part No: 8397-PMLN7779A-5
Test Mode: TX LTE (Band 5)
836.500000 MHz (Mid) Bandwidth 3MHz 0.252 Watt(s) /Max Power
Frequency Limit Horizontal Measured Emission Equiv Vertical Measured Emission Equiv Pwr
(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
1673.0000 -13.0000 -57.9640 ** -60.4411 **
2509.5000 -13.0000 -53.4172 ** -55.9501 **
3346.0000 -13.0000 -54.5195 ** -54.5291 **
4182.5000 -13.0000 -52.4371 ** -52.2090 **
5019.0000 -13.0000 -48.0862 ** -48.6711 **
5855.5000 -13.0000 -45.9172 ** -46.7884 **
6692.0000 -13.0000 -43.6408 ** -43.5556 **
7528.5000 -13.0000 -45.2498 ** -46.2708 **
8365.0000 -13.0000 -43.7344 ** -43.3534 **
RADIATED SPURIOUS EMISSIONS
0
1 O Horizontal Measured
10 —— —— —— —— —— —— —— —— Emission Equiv Pwr Into
-20 - Ideal Dipole (dBm)
_% -30 1 O Vertical Measured
%’ -40 Emission Equiv Pwr Into
> —— 1 i
3 5 | Ideal Dipole (dBm)
s
.a _60 ,
E 70 |
-80 -
-90 -
-100
1673 2509.5 3346 4182.5 5019 5855.5 6692 7528.5 8365

Frequency (MHz)

The data presented here was taken using the substitution method as found in the TIA/EIA-603E document.
Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman Wed, Jan 24, 2018
Industry Canada: 109AK
Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 22.6 Hum(%RH): 63.6
System MU: 5.01 dB

Remarks: | Passed Results | Marginal Results | Failed Results |
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Link Mode Radiated Emission:

Model Number: LEX L11n S/N: 790TTV0214 SR:08397-EMC-00130
Battery Part No: PMNN4546A Accy Part No: 8397-PMLN7779A-5
Test Mode: TX LTE (Band 5)
847.500000 MHz (High) Bandwidth 3MHz 0.252 Watt(s) /Max Power
Frequency Limit Horizontal Measured Emission Equiv Vertical Measured Emission Equiv Pwr
(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
1695.0000 -13.0000 -57.5704 ** -60.5170 **
2542.5000 -13.0000 -54.1323 ** -55.7977 **
3390.0000 -13.0000 -53.6412 ** -54.4291 **
4237.5000 -13.0000 -51.9681 ** -52.5952 **
5085.0000 -13.0000 -48.3138 ** -49.5458 **
5932.5000 -13.0000 -46.8867 ** -46.9439 **
6780.0000 -13.0000 -44.0800 ** -43.9318 **
7627.5000 -13.0000 -46.3527 ** -45.2786 **
8475.0000 -13.0000 -44.7926 ** -44.6916 **
RADIATED SPURIOUS EMISSIONS
0
1 O Horizontal Measured
10 —— —— —— —— —— —— —— —— Emission Equiv Pwr Into
-20 - Ideal Dipole (dBm)
_% -30 1 O Vertical Measured
%’ -40 Emission Equiv Pwr Into
2 R R
3 5 | . Ideal Dipole (dBm)
s
a -60 -
E 70 |
-80 -
-90 -
-100
1695 2542.5 3390 4237.5 5085 5932.5 6780 7627.5 8475
Frequency (MHz)

The data presented here was taken using the substitution method as found in the TIA/EIA-603E document.
Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman Wed, Jan 24, 2018
Industry Canada: 109AK
Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 22.6 Hum(%RH): 63.6
System MU: 5.01 dB

Remarks: | Passed Results | Marginal Results | Failed Results |
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Link Mode Radiated Emission:

Model Number: LEX L11n S/N: 790TTV0214 SR:08397-EMC-00130
Battery Part No: PMNN4546A Accy Part No: 8397-PMLN7779A-5
Test Mode: TX LTE (Band 5)
826.500000 MHz (Low) Bandwidth 5MHz 0.252 Watt(s) /Max Power
Frequency Limit Horizontal Measured Emission Equiv Vertical Measured Emission Equiv Pwr
(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
1653.3700 -13.0000 -47.9400 * -45.3300 *
2479.7300 -13.0000 -45.4900 * -47.3900 *
3306.0000 -13.0000 -54.4116 ** -54.7808 **
4132.5000 -13.0000 -51.3817 ** -52.7977 **
4959.0000 -13.0000 -49.9006 ** -48.5350 **
5785.5000 -13.0000 -46.8582 ** -47.9088 **
6612.0000 -13.0000 -44.0331 ** -44.8065 **
7438.5000 -13.0000 -45.2449 ** -46.2254 **
8265.0000 -13.0000 -44.1008 ** -44.2562 **
RADIATED SPURIOUS EMISSIONS
0
1 O Horizontal Measured
10 —— —— —— —— —— —— —— —— Emission Equiv Pwr Into
-20 - Ideal Dipole (dBm)
_% -30 1 O Vertical Measured
%’ -40 Emission Equiv Pwr Into
g _ __ _ — __ .
3 50l — - R — Ideal Dipole (dBm)
s
.a _60 ,
E 70 ]
-80 -
-90 -
-100
1653.37 2479.73 3306 4132.5 4959 5785.5 6612 7438.5 8265

Frequency (MHz)

The data presented here was taken using the substitution method as found in the TIA/EIA-603E document.
Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman Wed, Jan 24, 2018
Industry Canada: 109AK
Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 22.6 Hum(%RH): 63.6
System MU: 5.01 dB

Remarks: | Passed Results | Marginal Results | Failed Results |
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Link Mode Radiated Emission:

Model Number: LEX L11n S/N: 790TTV0214 SR:08397-EMC-00130
Battery Part No: PMNN4546A Accy Part No: 8397-PMLN7779A-5
Test Mode: TX LTE (Band 5)
836.500000 MHz (Mid) Bandwidth 5MHz 0.252 Watt(s) /Max Power
Frequency Limit Horizontal Measured Emission Equiv Vertical Measured Emission Equiv Pwr
(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
1673.0000 -13.0000 -57.8476 ** -63.1393 **
2509.5000 -13.0000 -53.1429 ** -60.5461 **
3346.0000 -13.0000 -53.7104 ** -59.5476 **
4182.5000 -13.0000 -52.1966 ** -58.2339 **
5019.0000 -13.0000 -48.4368 ** -51.7108 **
5855.5000 -13.0000 -46.2980 ** -50.6671 **
6692.0000 -13.0000 -43.6458 ** -49.7374 **
7528.5000 -13.0000 -45.6791 ** -47.8269 **
8365.0000 -13.0000 -44.5410 ** -49.7570 **
RADIATED SPURIOUS EMISSIONS
0
1 O Horizontal Measured
10 —— —— —— —— —— —— —— —— Emission Equiv Pwr Into
-20 - Ideal Dipole (dBm)
_% -30 1 O Vertical Measured
%’ -40 Emission Equiv Pwr Into
> R - I pr— .
3 5 | - — | [ | | Ideal Dipole (dBm)
c
% -60 -
E 70 |
-80 -
-90 -
-100
1673 2509.5 3346 4182.5 5019 5855.5 6692 7528.5 8365

Frequency (MHz)

The data presented here was taken using the substitution method as found in the TIA/EIA-603E document.
Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman Wed, Jan 24, 2018
Industry Canada: 109AK
Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 22.6 Hum(%RH): 63.6
System MU: 5.01 dB

Remarks: | Passed Results | Marginal Results | Failed Results |
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Link Mode Radiated Emission:

Model Number: LEX L11n S/N: 790TTV0214 SR:08397-EMC-00130
Battery Part No: PMNN4546A Accy Part No: 8397-PMLN7779A-5
Test Mode: TX LTE (Band 5)
846.500000 MHz (High) Bandwidth 5MHz 0.252 Watt(s) /Max Power
Frequency Limit Horizontal Measured Emission Equiv Vertical Measured Emission Equiv Pwr
(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
1693.0000 -13.0000 -57.6469 ** -60.2034 **
2539.7200 -13.0000 -46.3500 * -42.6900 *
3386.0000 -13.0000 -53.6334 ** -53.6420 **
4232.5000 -13.0000 -53.7501 ** -52.4757 **
5079.0000 -13.0000 -49.6343 ** -48.7847 **
5925.5000 -13.0000 -47.5781 ** -45.9326 **
6772.0000 -13.0000 -43.8378 ** -43.9564 **
7618.5000 -13.0000 -45.8057 ** -46.4037 **
8465.0000 -13.0000 -44.2078 ** -45.8774 **
RADIATED SPURIOUS EMISSIONS
0
1 O Horizontal Measured
10 —— —— —— —— —— —— —— —— Emission Equiv Pwr Into
-20 - Ideal Dipole (dBm)
_% -30 1 O Vertical Measured
%’ -40 - Emission Equiv Pwr Into
2 ] _ s R
3 5 | L - Ideal Dipole (dBm)
s
a -60 -
E 70 |
-80 -
-90 -
-100
1693 2539.72 3386 42325 5079 5925.5 6772 7618.5 8465
Frequency (MHz)

The data presented here was taken using the substitution method as found in the TIA/EIA-603E document.
Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman Wed, Jan 24, 2018
Industry Canada: 109AK
Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported

Temp(Deg): 22.6 Hum(%RH): 63.6
System MU: 5.01 dB

Remarks: | Passed Results | Marginal Results | Failed Results |

Page 45 of 60



Report Template Document Number : FCD-0087 Report ID: 08397-RF-00052
Report Template Revision Number : Rev. A FCC ID: AZ489FT7104
IC: 109U-89FT7104

Link Mode Radiated Emission:

Model Number: LEX L11n S/N: 790TTV0214 SR:08397-EMC-00130
Battery Part No: PMNN4546A Accy Part No: 8397-PMLN7779A-5
Test Mode: TX LTE (Band 5)
829.000000 MHz (Low) Bandwidth 10MHz 0.252 Watt(s) /Max Power
Frequency Limit Horizontal Measured Emission Equiv Vertical Measured Emission Equiv Pwr
(MHz2) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
1658.0000 -13.0000 -60.7562 ** -60.9800 **
2474.1300 -13.0000 -44.9400 * -41.3800 *
3316.0000 -13.0000 -54.0705 ** -52.8906 **
4145.0000 -13.0000 -50.3846 ** -52.2674 **
4974.0000 -13.0000 -48.4884 ** -49.5511 **
5803.0000 -13.0000 -48.1508 ** -46.4456 **
6632.0000 -13.0000 -44.0142 ** -43.4983 **
7461.0000 -13.0000 -45.7408 ** -46.4845 **
8290.0000 -13.0000 -45.0450 ** -44.5641 **
RADIATED SPURIOUS EMISSIONS
0
O Horizontal Measured
-10 1 ] ] ] ] ] ] ] ] ] Emission Equiv Pwr Into
-20 - Ideal Dipole (dBm)
_% -30 1 O Vertical Measured
;J -40 - - Emission Equiv Pwr Into
e __| - - R
3 5 | _ . . Ideal Dipole (dBm)
s
ﬁ -60 -
E .70 |
-80 -
-90 -
-100
1658 2474.13 3316 4145 4974 5803 6632 7461 8290
Frequency (MHz)

The data presented here was taken using the substitution method as found in the TIA/EIA-603E document.
Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman Wed, Jan 24, 2018
Industry Canada: 109AK
Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( c ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 22.6 Hum(%RH): 63.6
System MU: 5.01 dB

Remarks: | Passed Results | Marginal Results | Failed Results |
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Report Template Document Number : FCD-0087 Report ID: 08397-RF-00052
Report Template Revision Number : Rev. A FCC ID: AZ489FT7104
IC: 109U-89FT7104

Link Mode Radiated Emission:

Model Number: LEX L11n SIN: 790TTV0214 SR:08397-EMC-00130
Battery Part No: PMNN4546A Accy Part No: 8397-PMLN7779A-5
Test Mode: TX LTE (Band 5)
836.500000 MHz (Mid) Bandwidth 10MHz 0.252 Watt(s) /Max Power
Frequency Limit Horizontal Measured Emission Equiv Vertical Measured Emission Equiv Pwr
(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)

1673.0000 -13.0000 -59.6748 ** -60.0912 **

2496.9300 -13.0000 -51.5300 * -45.5000 *

3346.0000 -13.0000 -53.0389 ** -53.5557 **

4182.5000 -13.0000 -52.5149 ** -50.9498 **

5019.0000 -13.0000 -48.6771 ** -48.2719 **

5855.5000 -13.0000 -46.0102 ** -46.1455 **

6692.0000 -13.0000 -43.3676 ** -43.0397 **

7528.5000 -13.0000 -45.2098 ** -46.2180 **

8365.0000 -13.0000 -44.7252 ** -44.2553 **

RADIATED SPURIOUS EMISSIONS
0
DO Horizontal Measured

-10 1 ] ] ] ] ] ] ] ] ] Emission Equiv Pwr Into

-20 - Ideal Dipole (dBm)
_% -30 1 O Vertical Measured
‘T': -40 | Emission Equiv Pwr Into
> — — .
2 50 A | . Ideal Dipole (dBm)
s
a -60 -
E 70 -

-80

-90 -

-100 T T T T T T T T
1673 2496.93 3346 4182.5 5019 5855.5 6692 7528.5 8365
Frequency (MHz)

The data presented here was taken using the substitution method as found in the TIA/EIA-603E document.
Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman Wed, Jan 24, 2018
Industry Canada: 109AK
Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported

Temp(Deg): 22.6 Hum(%RH): 63.6
System MU: 5.01 dB

Remarks: Passed Results | Marginal Results | Failed Results |
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Report Template Document Number : FCD-0087 Report ID: 08397-RF-00052
Report Template Revision Number : Rev. A FCC ID: AZ489FT7104
IC: 109U-89FT7104

Link Mode Radiated Emission:

Model Number: LEX L11n S/N: 790TTV0214 SR:08397-EMC-00130
Battery Part No: PMNN4546A Accy Part No: 8397-PMLN7779A-5
Test Mode: TX LTE (Band 5)
844.000000 MHz (High) Bandwidth 10MHz 0.252 Watt(s) /Max Power
Frequency Limit Horizontal Measured Emission Equiv Vertical Measured Emission Equiv Pwr
(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
1688.0000 -13.0000 -60.0830 ** -60.7763 **
2518.9200 -13.0000 -41.3500 * -45.7100 *
3376.0000 -13.0000 -53.7532 ** -53.7819 **
4220.0000 -13.0000 -51.3739 ** -52.6566 **
5064.0000 -13.0000 -48.1443 ** -47.6572 **
5908.0000 -13.0000 -45.6966 ** -46.6440 **
6752.0000 -13.0000 -43.8659 ** -43.6522 **
7596.0000 -13.0000 -46.3426 ** -45.1575 **
8440.0000 -13.0000 -43.6487 ** -43.3311 **
RADIATED SPURIOUS EMISSIONS
0
DO Horizontal Measured
-10 1 ] ] ] ] ] ] ] ] ] Emission Equiv Pwr Into
-20 - Ideal Dipole (dBm)
_% -30 1 O Vertical Measured
‘T': -40 __ Emission Equiv Pwr Into
> — — — i
2 50 A - Ideal Dipole (dBm)
s
a -60 -
E .70 |
-80
-90 -
-100 T T T T . .
1688 2518.92 3376 4220 5908 6752 7596 8440

5064
Frequency (MHz)

The data presented here was taken using the substitution method as found in the TIA/EIA-603E document.
Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman Wed, Jan 24, 2018
Industry Canada: 109AK
Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported

Temp(Deg): 22.6 Hum(%RH): 63.6
System MU: 5.01 dB

Remarks: Passed Results | Marginal Results | Failed Results |

Page 48 of 60



Report Template Document Number : FCD-0087 Report ID: 08397-RF-00052
Report Template Revision Number : Rev. A FCC ID: AZ489FT7104
IC: 109U-89FT7104

DC configuration: Link Mode 24V

Link Mode Radiated Emission:

Model Number: LEX L11n SIN: 790TTV0214 SR:08397-EMC-00130
Battery Part No: PMNN4546A Accy Part No: 8397-PMLN7779A-5
Test Mode: TX LTE (Band 5)
824.700000 MHz (Low) Bandwidth 1.4MHz 0.252 Watt(s) /Max Power
Frequency Limit Horizontal Measured Emission Equiv Vertical Measured Emission Equiv Pwr
(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
1649.4000 -13.0000 -57.6129 ** -58.2090 **
2474.5300 -13.0000 -41.2900 * -44.4600 *
3298.8000 -13.0000 -54.1344 ** -53.0236 **
4123.5000 -13.0000 -52.2030 ** -52.3850 **
4948.2000 -13.0000 -48.7363 ** -49.4845 **
5772.9000 -13.0000 -47.8359 ** -47.0227 **
6597.6000 -13.0000 -44.1546 ** -43.2170 **
7422.3000 -13.0000 -46.9613 ** -46.8148 **
8247.0000 -13.0000 -44.1949 ** -44.6723 **

RADIATED SPURIOUS EMISSIONS

0
10 OHorizontal Measured
T — ] ] — — — — — — Emission Equiv Pwr Into
-20 Ideal Dipole (dBm)
QS -30 1 OVertical Measured
;u’ -40 | __ Emission Equiv Pwr Into
2 | _ Ep— [ | Ideal Dipole (dBm)
= -50 A 1
S
‘a  -60 -
“©
E .70 |
-80 4
-90 -
-100
1649.4 2474.53 3298.8 41235 4948.2 5772.9 6597.6 74223 8247
Frequency (MHz)

The data presented here was taken using the substitution method as found in the TIA/EIA-603E document.
Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman Wed, Jan 24, 2018
Industry Canada: 109AK
Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported

Temp(Deg): 22.6 Hum(%RH): 63.6
System MU: 5.01 dB

Remarks: | Passed Results | Marginal Results | Failed Results |
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Report Template Document Number : FCD-0087 Report ID: 08397-RF-00052
Report Template Revision Number : Rev. A FCC ID: AZ489FT7104
IC: 109U-89FT7104

Link Mode Radiated Emission:

Model Number: LEX L11n SIN: 790TTV0214 SR:08397-EMC-00130
Battery Part No: PMNN4546A Accy Part No: 8397-PMLN7779A-5
Test Mode: TX LTE (Band 5)
836.500000 MHz (Mid) Bandwidth 1.4MHz 0.252 Watt(s) /Max Power
Frequency Limit Horizontal Measured Emission Equiv Vertical Measured Emission Equiv Pwr
(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
1673.0000 -13.0000 -56.6817 ** -60.0451 **
2510.1200 -13.0000 -43.7700 * -42.4100 *
3346.0000 -13.0000 -53.2698 ** -54.0224 **
4182.5000 -13.0000 -52.0832 ** -51.3015 **
5019.0000 -13.0000 -48.1625 ** -48.4093 **
5855.5000 -13.0000 -45.8113 ** -46.4750 **
6692.0000 -13.0000 -44.0332 ** -44.9866 **
7528.5000 -13.0000 -46.7545 ** -46.2373 **
8365.0000 -13.0000 -44.5968 ** -43.3725 **
RADIATED SPURIOUS EMISSIONS
0
OHorizontal Measured
10 —— —— [ [ —— —— —— —— Emission Equiv Pwr Into
-20 - Ideal Dipole (dBm)
é -30 1 O Vertical Measured
3 40 - Emission Equiv Pwr Into
9 — — — .
3 5 | - Ideal Dipole (dBm)
§
5 -60
@
E 70
-80 -
-90 -
-100
1673 2510.12 3346 4182.5 5019 5855.5 6692 7528.5 8365
Frequency (MHz)

The data presented here was taken using the substitution method as found in the TIA/EIA-603E document.
Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman Wed, Jan 24, 2018
Industry Canada: 109AK
Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 22.6 Hum(%RH): 63.6
System MU: 5.01 dB

Remarks: | Passed Results | Marginal Results | Failed Results |
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Report Template Document Number : FCD-0087 Report ID: 08397-RF-00052
Report Template Revision Number : Rev. A FCC ID: AZ489FT7104
IC: 109U-89FT7104

Link Mode Radiated Emission:

Model Number: LEX L11n SIN: 790TTV0214 SR:08397-EMC-00130
Battery Part No: PMNN4546A Accy Part No: 8397-PMLN7779A-5
Test Mode: TX LTE (Band 5)
848.300000 MHz (High) Bandwidth 1.4MHz 0.252 Watt(s) /Max Power
Frequency Limit Horizontal Measured Emission Equiv Vertical Measured Emission Equiv Pwr
(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
1696.6000 -13.0000 -58.2914 ** -60.4366 **
2545.7200 -13.0000 -46.5600 * -49.3800 *
3393.2000 -13.0000 -53.7093 ** -54.8429 **
4241.5000 -13.0000 -52.8875 ** -52.6266 **
5089.8000 -13.0000 -48.6248 ** -48.1870 **
5938.1000 -13.0000 -46.2752 ** -46.0818 **
6786.4000 -13.0000 -42.4248 ** -43.7417 **
7634.7000 -13.0000 -46.0433 ** -45.5740 **
8483.0000 -13.0000 -44.9041 ** -45.5857 **
RADIATED SPURIOUS EMISSIONS
0
OHorizontal Measured
-10 1 ] ] ] ] ] ] ] ] ] Emission Equiv Pwr Into
-20 - Ideal Dipole (dBm)
é -30 1 O Vertical Measured
3 40 _ Emission Equiv Pwr Into
> __ - .
3 5 | | Ideal Dipole (dBm)
§
5 -60
@
E 70 -
-80 -
-90 -
-100
1696.6 2545.72 3393.2 42415 5089.8 5938.1 6786.4 7634.7 8483
Frequency (MHz)

The data presented here was taken using the substitution method as found in the TIA/EIA-603E document.
Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman Wed, Jan 24, 2018
Industry Canada: 109AK
Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 22.6 Hum(%RH): 63.6
System MU: 5.01 dB

Remarks: | Passed Results | Marginal Results | Failed Results |
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Report Template Document Number : FCD-0087 Report ID: 08397-RF-00052
Report Template Revision Number : Rev. A FCC ID: AZ489FT7104
IC: 109U-89FT7104

Link Mode Radiated Emission:

Model Number: LEX L11n S/N: 790TTV0214 SR:08397-EMC-00130
Battery Part No: PMNN4546A Accy Part No: 8397-PMLN7779A-5
Test Mode: TX LTE (Band 5)
825.500000 MHz (Low) Bandwidth 3MHz 0.252 Watt(s) /Max Power
Frequency Limit Horizontal Measured Emission Equiv Vertical Measured Emission Equiv Pwr
(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
1651.0000 -13.0000 -57.5858 ** -58.6543 **
2476.5300 -13.0000 -38.8800 * -42.8900 *
3302.0000 -13.0000 -53.5693 ** -53.7678 **
4127.5000 -13.0000 -52.0398 ** -51.8119 **
4953.0000 -13.0000 -49.0616 ** -47.9476 **
5778.5000 -13.0000 -47.2030 ** -47.4900 **
6604.0000 -13.0000 -43.8068 ** -44.7702 **
7429.5000 -13.0000 -45.8466 ** -45.4412 **
8255.0000 -13.0000 -44.6935 ** -43.9247 **
RADIATED SPURIOUS EMISSIONS
0
OHorizontal Measured
-10 1 ] ] ] — — — — — — Emission Equiv Pwr Into
-20 - Ideal Dipole (dBm)
é -30 1 O Vertical Measured
;v’ -40 ] Emission Equiv Pwr Into
3 _ [ — | Ideal Dipole (dBm)
- -50 |
S
ﬁ -60
E .70 |
-80 -
-90 -
-100
1651 2476.53 3302 41275 4953 5778.5 6604 7429.5 8255
Frequency (MHz)

The data presented here was taken using the substitution method as found in the TIA/EIA-603E document.
Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman Wed, Jan 24, 2018
Industry Canada: 109AK
Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( c ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 22.6 Hum(%RH): 63.6
System MU: 5.01 dB

Remarks: | Passed Results | Marginal Results | Failed Results |
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Report Template Document Number : FCD-0087 Report ID: 08397-RF-00052
Report Template Revision Number : Rev. A FCC ID: AZ489FT7104
IC: 109U-89FT7104

Link Mode Radiated Emission:

Model Number: LEX L11n S/N: 790TTV0214 SR:08397-EMC-00130
Battery Part No: PMNN4546A Accy Part No: 8397-PMLN7779A-5
Test Mode: TX LTE (Band 5)
836.500000 MHz (Mid) Bandwidth 3MHz 0.252 Watt(s) /Max Power
Frequency Limit Horizontal Measured Emission Equiv Vertical Measured Emission Equiv Pwr
(MHz2) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
1673.0000 -13.0000 -58.0867 ** -60.5393 **
2509.5000 -13.0000 -52.2537 ** -55.7961 **
3346.0000 -13.0000 -53.7207 ** -53.4045 **
4182.5000 -13.0000 -52.7716 ** -51.4024 **
5019.0000 -13.0000 -48.3484 ** -48.2070 **
5855.5000 -13.0000 -45.8030 ** -45.5863 **
6692.0000 -13.0000 -43.4603 ** -44.2834 **
7528.5000 -13.0000 -46.1348 ** -45.9252 **
8365.0000 -13.0000 -45.1305 ** -43.4190 **
RADIATED SPURIOUS EMISSIONS
0
OHorizontal Measured
-10 1 ] ] ] — — — — — — Emission Equiv Pwr Into
-20 - Ideal Dipole (dBm)
é -30 1 O Vertical Measured
;v’ -40 | Emission Equiv Pwr Into
3 [T — | Ideal Dipole (dBm)
= -50 —
s
ﬁ -60
E 70 -
-80 -
.90 4
-100
1673 2509.5 3346 4182.5 5019 5855.5 6692 7528.5 8365
Frequency (MHz)

The data presented here was taken using the substitution method as found in the TIA/EIA-603E document.
Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman Wed, Jan 24, 2018
Industry Canada: 109AK
Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( c ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 22.6 Hum(%RH): 63.6
System MU: 5.01 dB

Remarks: | Passed Results | Marginal Results | Failed Results |
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Report Template Document Number : FCD-0087 Report ID: 08397-RF-00052
Report Template Revision Number : Rev. A FCC ID: AZ489FT7104
IC: 109U-89FT7104

Link Mode Radiated Emission:

Model Number: LEX L11n S/N: 790TTV0214 SR:08397-EMC-00130
Battery Part No: PMNN4546A Accy Part No: 8397-PMLN7779A-5
Test Mode: TX LTE (Band 5)
847.500000 MHz (High) Bandwidth 3MHz 0.252 Watt(s) /Max Power
Frequency Limit Horizontal Measured Emission Equiv Vertical Measured Emission Equiv Pwr
(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
1695.0000 -13.0000 -62.0781 ** -60.4098 **
2542.5000 -13.0000 -63.7008 ** -54.9298 **
3390.0000 -13.0000 -57.0692 ** -53.3201 **
4237.5000 -13.0000 -54.9538 ** -50.9915 **
5085.0000 -13.0000 -51.9705 ** -48.0917 **
5932.5000 -13.0000 -50.9300 ** -45.9998 **
6780.0000 -13.0000 -47.6991 ** -44.4670 **
7627.5000 -13.0000 -48.8763 ** -45.4811 **
8475.0000 -13.0000 -45.3312 ** -43.3442 **

RADIATED SPURIOUS EMISSIONS

0
10 DOHorizontal Measured
T ] ] ] ] ] ] ] ] Emission Equiv Pwr Into
-20 - Ideal Dipole (dBm)
é -30 1 OVertical Measured
;u’ -40 | Emission Equiv Pwr Into
3 _ — ] N 1 Ideal Dipole (dBm)
- -50 - — | _—
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-100 T T T . . . . .
1695 2542.5 3390 4237.5 5085 5932.5 6780 7627.5 8475
Frequency (MHz)

The data presented here was taken using the substitution method as found in the TIA/EIA-603E document.
Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman Wed, Jan 24, 2018
Industry Canada: 109AK
Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported

Temp(Deg): 22.6 Hum(%RH): 63.6
System MU: 5.01 dB

Remarks: Passed Results | Marginal Results | Failed Results |
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Report Template Document Number : FCD-0087 Report ID: 08397-RF-00052
Report Template Revision Number : Rev. A FCC ID: AZ489FT7104
IC: 109U-89FT7104

Link Mode Radiated Emission:

Model Number: LEX L11n S/N: 790TTV0214 SR:08397-EMC-00130
Battery Part No: PMNN4546A Accy Part No: 8397-PMLN7779A-5
Test Mode: TX LTE (Band 5)
826.500000 MHz (Low) Bandwidth 5SMHz 0.252 Watt(s) /Max Power
Frequency Limit Horizontal Measured Emission Equiv Vertical Measured Emission Equiv Pwr
(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
1653.0000 -13.0000 -55.5440 ** -59.6694 **
2480.5300 -13.0000 -43.2300 * -42.9600 *
3306.0000 -13.0000 -54.2239 ** -54.3286 **
4132.5000 -13.0000 -52.8967 ** -52.3347 **
4959.0000 -13.0000 -49.5448 ** -48.6000 **
5785.5000 -13.0000 -47.8061 ** -47.5719 **
6612.0000 -13.0000 -44.2298 ** -43.7356 **
7438.5000 -13.0000 -46.3803 ** -46.2727 **
8265.0000 -13.0000 -44.7343 ** -44.5854 **
RADIATED SPURIOUS EMISSIONS
0
OHorizontal Measured
-10 1 ] ] ] — — — — — — Emission Equiv Pwr Into
-20 - Ideal Dipole (dBm)
é -30 1 O Vertical Measured
;v’ -40 | Emission Equiv Pwr Into
3 _ Ideal Dipole (dBm)
= -50 4 —
S
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E .70 |
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-100
1653 2480.53 3306 41325 4959 5785.5 6612 7438.5 8265
Frequency (MHz)

The data presented here was taken using the substitution method as found in the TIA/EIA-603E document.
Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman Wed, Jan 24, 2018
Industry Canada: 109AK
Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( c ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 22.6 Hum(%RH): 63.6
System MU: 5.01 dB

Remarks: | Passed Results | Marginal Results | Failed Results |
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Report Template Document Number : FCD-0087 Report ID: 08397-RF-00052
Report Template Revision Number : Rev. A FCC ID: AZ489FT7104
IC: 109U-89FT7104

Link Mode Radiated Emission:

Model Number: LEX L11n SIN: 790TTV0214 SR:08397-EMC-00130
Battery Part No: PMNN4546A Accy Part No: 8397-PMLN7779A-5
Test Mode: TX LTE (Band 5)
836.500000 MHz (Mid) Bandwidth 5MHz 0.252 Watt(s) /Max Power
Frequency Limit Horizontal Measured Emission Equiv Vertical Measured Emission Equiv Pwr
(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
1673.0000 -13.0000 -58.5828 ** -59.1636 **
2509.5000 -13.0000 -53.3764 ** -53.8879 **
3346.0000 -13.0000 -52.4760 ** -53.2832 **
4182.5000 -13.0000 -51.8903 ** -52.4668 **
5019.0000 -13.0000 -48.9379 ** -47.4694 **
5855.5000 -13.0000 -45.9404 ** -45.0642 **
6692.0000 -13.0000 -42.2038 ** -43.5683 **
7528.5000 -13.0000 -46.0617 ** -46.1702 **
8365.0000 -13.0000 -44.6905 ** -44.9937 **
RADIATED SPURIOUS EMISSIONS
0
OHorizontal Measured
10 —— —— [ [ —— —— —— —— Emission Equiv Pwr Into
-20 - Ideal Dipole (dBm)
é -30 1 O Vertical Measured
3 40 _ Emission Equiv Pwr Into
> I -_— .
3 5 | o — Ideal Dipole (dBm)
§
5 -60
@
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-80 -
-90 -
-100
1673 2509.5 3346 4182.5 5019 5855.5 6692 7528.5 8365
Frequency (MHz)

The data presented here was taken using the substitution method as found in the TIA/EIA-603E document.
Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman Wed, Jan 24, 2018
Industry Canada: 109AK
Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 22.6 Hum(%RH): 63.6
System MU: 5.01 dB

Remarks: | Passed Results | Marginal Results | Failed Results |
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Model Number: LEX L11n

Battery Part No: PMNN4546A

846.500000 MHz (High)

Link Mode Radiated Emission:
S/N: 790TTV0214

Test Mode: TX LTE (Band 5)
Bandwidth 5MHz

SR:08397-EMC-00130

Accy Part No: 8397-PMLN7779A-5

0.252 Watt(s) /Max Power

Frequency Limit Horizontal Measured Emission Equiv Vertical Measured Emission Equiv Pwr
(MHz2) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
1693.3700 -13.0000 -45.3400 * -42.2600 *
2540.1200 -13.0000 -44.2500 * -48.5400 *
3386.0000 -13.0000 -54.1303 ** -54.2001 **
4232.5000 -13.0000 -51.7581 ** -52.2729 **
5079.0000 -13.0000 -49.3350 ** -49.1204 **
5925.5000 -13.0000 -46.1644 ** -46.0851 **
6772.0000 -13.0000 -41.1781 ** -44.7111 **
7618.5000 -13.0000 -46.2288 ** -45.9202 **
8465.0000 -13.0000 -43.8603 ** -44.,1966 **
RADIATED SPURIOUS EMISSIONS
0
0 OHorizontal Measured
10 — — ] ] — — — — Emission Equiv Pwr Into
-20 - Ideal Dipole (dBm)
é -30 1 O Vertical Measured
3 40 - _ — Emission Equiv Pwr Into
2 50 1 7] ] ] Ideal Dipole (dBm)
8
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-100

1693.37 2540.12 3386

4232.5 5925.5 6772

5079
Frequency (MHz)

7618.5 8465

The data presented here was taken using the substitution method as found in the TIA/EIA-603E document.
Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman
Industry Canada: 109AK
Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.
*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported

System MU: 5.01 dB

Wed, Jan 24, 2018

Temp(Deg): 22.6 Hum(%RH): 63.6

Remarks: | Passed Results

| Marginal Results |

Failed Results |
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Report Template Document Number : FCD-0087 Report ID: 08397-RF-00052
Report Template Revision Number : Rev. A FCC ID: AZ489FT7104
IC: 109U-89FT7104

Link Mode Radiated Emission:

Model Number: LEX L11n S/N: 790TTV0214 SR:08397-EMC-00130
Battery Part No: PMNN4546A Accy Part No: 8397-PMLN7779A-5
Test Mode: TX LTE (Band 5)
829.000000 MHz (Low) Bandwidth 10MHz 0.252 Watt(s) /Max Power
Frequency Limit Horizontal Measured Emission Equiv Vertical Measured Emission Equiv Pwr
(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
1658.0000 -13.0000 -60.4540 ** -60.6898 **
2474.1300 -13.0000 -44.0800 * -39.2500 *
3316.0000 -13.0000 -53.4806 ** -53.7279 **
4145.0000 -13.0000 -51.5143 ** -52.6811 **
4974.0000 -13.0000 -48.7465 ** -49.3640 **
5803.0000 -13.0000 -47.7991 ** -45.7793 **
6632.0000 -13.0000 -44.4306 ** -44.2984 **
7461.0000 -13.0000 -45.0974 ** -45.8138 **
8290.0000 -13.0000 -45.1791 ** -45.4494 **
RADIATED SPURIOUS EMISSIONS
0
0 OHorizontal Measured
-10 1 ] ] ] ] ] ] ] ] ] Emission Equiv Pwr Into
-20 - Ideal Dipole (dBm)
é -30 1 O Vertical Measured
%’ -40 - — Emission Equiv Pwr Into
[ — - . .
3 5 | - | Ideal Dipole (dBm)
8
ﬁ -60
E 70 ]
-80 -
-90 4
-100
1658 2474.13 3316 4145 4974 5803 6632 7461 8290
Frequency (MHz)

The data presented here was taken using the substitution method as found in the TIA/EIA-603E document.
Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman Wed, Jan 24, 2018
Industry Canada: 109AK
Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( c ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 22.6 Hum(%RH): 63.6
System MU: 5.01 dB

Remarks: | Passed Results | Marginal Results | Failed Results |
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Report Template Document Number : FCD-0087 Report ID: 08397-RF-00052
Report Template Revision Number : Rev. A FCC ID: AZ489FT7104
IC: 109U-89FT7104

Link Mode Radiated Emission:

Model Number: LEX L11n S/N: 790TTV0214 SR:08397-EMC-00130
Battery Part No: PMNN4546A Accy Part No: 8397-PMLN7779A-5
Test Mode: TX LTE (Band 5)
836.500000 MHz (Mid) Bandwidth 10MHz 0.252 Watt(s) /Max Power
Frequency Limit Horizontal Measured Emission Equiv Vertical Measured Emission Equiv Pwr
(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
1673.0000 -13.0000 -59.2655 ** -60.3963 **
2496.5300 -13.0000 -46.3200 * -42.6800
3346.0000 -13.0000 -53.8368 ** -53.8129 **
4182.5000 -13.0000 -52.9350 ** -51.7047 **
5019.0000 -13.0000 -48.6044 ** -47.8280 **
5855.5000 -13.0000 -46.2931 ** -44.5556 **
6692.0000 -13.0000 -43.1497 ** -45.0915 **
7528.5000 -13.0000 -46.2256 ** -45.5515 **
8365.0000 -13.0000 -44.9015 ** -44.3765 **
RADIATED SPURIOUS EMISSIONS
0
DOHorizontal Measured
-10 1 ] ] ] ] ] ] ] ] ] Emission Equiv Pwr Into
-20 - Ideal Dipole (dBm)
é -30 1 OVertical Measured
% -40 | - - Emission Equiv Pwr Into
2 — I — | ] Ideal Dipole (dBm)
- -50 - —
5
ﬁ -60 -
E 70 ]
-80
-90 -
-100 T T T T T .
1673 2496.53 3346 4182.5 5019 5855.5 6692 7528.5 8365
Frequency (MHz)

The data presented here was taken using the substitution method as found in the TIA/EIA-603E document.
Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman Wed, Jan 24, 2018
Industry Canada: 109AK
Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( c ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 22.6 Hum(%RH): 63.6
System MU: 5.01 dB

Remarks: Passed Results | Marginal Results | Failed Results |
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Report Template Document Number : FCD-0087 Report ID: 08397-RF-00052
Report Template Revision Number : Rev. A FCC ID: AZ489FT7104
IC: 109U-89FT7104

Link Mode Radiated Emission:

Model Number: LEX L11n S/N: 790TTV0214 SR:08397-EMC-00130
Battery Part No: PMNN4546A Accy Part No: 8397-PMLN7779A-5
Test Mode: TX LTE (Band 5)
844.000000 MHz (High) Bandwidth 10MHz 0.252 Watt(s) /Max Power
Frequency Limit Horizontal Measured Emission Equiv Vertical Measured Emission Equiv Pwr
(MHz2) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
1688.0000 -13.0000 -59.7664 ** -60.0877 **
2519.3200 -13.0000 -46.0400 * -47.4600 *
3376.0000 -13.0000 -53.8839 ** -55.0982 **
4220.0000 -13.0000 -52.2562 ** -52.0543 **
5064.0000 -13.0000 -48.1633 ** -47.7489 **
5908.0000 -13.0000 -46.1284 ** -46.3264 **
6752.0000 -13.0000 -43.6665 ** -44.4274 **
7596.0000 -13.0000 -45.8059 ** -45.9619 **
8440.0000 -13.0000 -44.6240 ** -42.9293 **

RADIATED SPURIOUS EMISSIONS

0
10 DOHorizontal Measured
T ] ] ] ] ] ] ] ] Emission Equiv Pwr Into
-20 - Ideal Dipole (dBm)
é -30 1 OVertical Measured
% -40 | . Emission Equiv Pwr Into
3 — ] ] Ideal Dipole (dBm)
- -50 -
5
% -60 1
2
E 70 ]
_80 4
.90 4
-100 T T T . . . .
1688 2519.32 3376 4220 5064 5908 6752 7596 8440
Frequency (MHz)

The data presented here was taken using the substitution method as found in the TIA/EIA-603E document.
Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman Wed, Jan 24, 2018
Industry Canada: 109AK
Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( c ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 22.6 Hum(%RH): 63.6
System MU: 5.01 dB

Remarks: Passed Results | Marginal Results | Failed Results |

--Test Report End--
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